
 

 
 

ADULT MEDICATION GUIDELINE 

Iron Polymaltose  
Scope (Staff): All WNHS Staff 

Scope (Area): Obstetrics and Gynaecology 

This document should be read in conjunction with the Disclaimer. 

 
 

Quick Links 

Dose Administration Monitoring 
Pregnancy and 
Breastfeeding 

Restrictions 

Injection and Oral Liquid: Formulary: Unrestricted 

Tablet: Non-Formulary - IPA Required 

Medication Class 

Drug for anaemia  

Presentation 

Ampoule: 100mg/2mL 

 

Maltofer® Products: (not available at KEMH) 

Tablet: 370mg (equivalent to 100mg elemental iron) 

Syrup: 370mg (equivalent to 100mg elemental iron) per 10mL 

Storage 

Store at room temperature, below 25°C. Protect from light.  

Dose 

Iron Deficiency Anaemia  

Intravenous Infusion: 

Refer to WNHS Clinical Guideline Iron therapy: Intravenous  

https://www.kemh.health.wa.gov.au/For-health-professionals/Clinical-guidelines/Disclaimer
https://formulary.hdwa.health.wa.gov.au/Home
https://wnhs-healthpoint.hdwa.health.wa.gov.au/directory/CES/MedicalServices/Pharmacy/Pages/Helpful-Tools.aspx
https://www.kemh.health.wa.gov.au/~/media/HSPs/NMHS/Hospitals/WNHS/Documents/Clinical-guidelines/Obs-Gyn-Guidelines/Iron-Therapy-IV.pdf?thn=0
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Administration 

Refer to the Australian Injectable Drugs Handbook 

Monitoring 

Respiratory rate, oxygen saturation, heart rate, blood pressure, temperature and conscious 
state.  

Pregnant women should have a fetal heart rate recorded prior to and following infusion. 

Follow up full blood picture and iron studies one month post infusion.  

Pregnancy 

1st Trimester: Oral tablet safe to use. Avoid infusion in the first trimester.  

2nd Trimester: Safe to use 

3rd Trimester: Safe to use 

Breastfeeding 

Safe to use 

Related Policies, Procedures & Guidelines 

WNHS Clinical Practice Guidelines: 

Iron therapy: Intravenous 

Anaemia and iron deficiency: Management in pregnancy and postpartum 

Pregnancy care: First trimester complications    

Bowel Care 
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Printed or personally saved electronic copies of this document are considered uncontrolled. 

Access the current version from WNHS HealthPoint. 

 

The health impact upon Aboriginal people has been considered, and where relevant incorporated and 

appropriately addressed in the development of this document (insert ISD Number).  (Please refer to the 

Aboriginal Health Impact Statement and Declaration for Department of Health and Health Service 

Provider Guidelines – please delete once you have completed this). 

 

This document can be made available in alternative formats on request for a person with a disability. 

© Women and Newborn Health Service 2022 

Copyright of this material is vested in the State of Western Australia unless otherwise indicated.  Apart 

from any fair dealing for the purposes of private study, research, criticism or review, as permitted under 

the provisions of the Copyright Act 1968, no part may be reproduced or re-used for any purposes 

whatsoever without written permission of the State of Western Australia. 
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